
NOTICES
DEPARTMENT OF BANKING

Actions on Applications

The Department of Banking (Department), under the authority contained in the act of November 30, 1965 (P. L. 847,
No. 356), known as the Banking Code of 1965; the act of December 14, 1967 (P. L. 746, No. 345), known as the Savings
Association Code of 1967; the act of May 15, 1933 (P. L. 565, No. 111), known as the Department of Banking Code; and
the act of December 19, 1990 (P. L. 834, No. 198), known as the Credit Union Code, has taken the following action on
applications received for the week ending September 27, 2011.

Under section 503.E of the Department of Banking Code (71 P. S. § 733-503.E), any person wishing to comment on the
following applications, with the exception of branch applications, may file their comments in writing with the Department
[...]
Springs, PA 19425-9516. Facility Name: St Andrews Brae STP. This existing facility is located in Upper Uwchlan
Township, Chester County.

Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of
treated Sewage.

The receiving stream, Black Horse Creek, is located in State Water Plan watershed 3-H and is classified for High
Quality Waters—Trout Stocking and Migratory fishery, aquatic life, water supply and recreation. The discharge is not
expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.0036 MGD.
Mass (lb/day) Concentration (mg/l)

Average Weekly Instant. Average Weekly Instant.
Parameters Monthly Average Minimum Monthly Average Maximum
Flow (MGD) Report Report

Daily Max
XXX XXX XXX XXX

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Dissolved Oxygen XXX XXX 6.0 XXX XXX XXX
Total Residual Chlorine XXX XXX XXX 0.5 XXX 1.2
CBOD5

May 1 - Oct 31 0.30 0.45 XXX 10 15 20
CBOD5

Nov 1 - Apr 30 0.60 0.90 XXX 20 30 40
Total Suspended Solids 0.30 0.45 XXX 10 15 20
Fecal Coliform (CFU/100 ml) XXX XXX XXX 200

Geo Mean
XXX 1000

Total Nitrogen Report XXX XXX Report XXX XXX
Ammonia-Nitrogen

May 1 - Oct 31 0.05 XXX XXX 1.5 XXX 3.0
Nov 1 - Apr 30 0.14 XXX XXX 4.5 XXX 9.0

Total Phosphorus
May 1 - Oct 31 0.03 XXX XXX 1.0 XXX 2.0
Nov 1 - Apr 30 0.06 XXX XXX 2.0 XXX 4.0

In addition, the permit contains the following major special conditions:

A. Operator Notification

B. Average Weekly Reporting

C. Remedial Measures if Unsatisfactory Effluent

D. No Stormwater

E. Necessary Property Rights

F. Change in Ownership

G. Chlorine Minimization

H. Proper Sludge Disposal

I. Certified Operator

J. 2/Month Sampling

K. Laboratory Certification

L. Fecal Coliform Reporting

M. TMDL revision

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
484-250-5910.

The EPA Waiver is in effect.

5564 NOTICES

PENNSYLVANIA BULLETIN, VOL. 41, NO. 42, OCTOBER 15, 2011



Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Phone:
717-705-4707.

PA0083712, Industrial Waste, SIC Code 4941, 221310, Bear Valley Franklin County Pennsylvania Joint
Authority, PO Box 308, Saint Thomas, PA 17252-0294. Facility Name: Bear Valley Water Plant. This existing facility is
located in Saint Thomas Township, Franklin County.

Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of
treated Industrial Waste.

The receiving stream(s), Broad Run, is located in State Water Plan watershed 13-C and is classified for High Quality
Waters—Cold Water Fishes, Migratory Fishes, aquatic life, water supply and recreation. The discharge is not expected to
affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.05 MGD.
Mass (lb/day) Concentration (mg/l)

Average Daily Average Daily Instant.
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Total Residual Chlorine XXX XXX 0.5 XXX XXX 1.6
Total Suspended Solids Report Report XXX 30 60 75
Total Aluminum 1.1 2.3 XXX 2.8 5.6 7.0
Total Iron Report Report XXX 2.0 4.0 5.0
Total Manganese Report Report XXX 1.0 2.0 2.5

The proposed monitoring requirements and, where appropriate, effluent limits for implementation of the Chesapeake
Bay Tributary Strategy are as follows for Outfall 001.

Mass (lbs) Concentration (mg/l)
Monthly

Parameters Monthly Annual Minimum Average Maximum
Kjeldahl—N Report Report
Nitrate-Nitrite as N Report Report
Total Nitrogen Report Report Report
Total Phosphorus Report Report Report

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
717-705-4732.

The EPA Waiver is in effect.

PA0081043, Sewage, SIC Code 8052, Guardian Elder Care Inc., 2 Manor Boulevard, Mifflintown, PA 17059-8757.
Facility Name: Bridges at Brookline STP. This existing facility is located in Fermanagh Township, Juniata County.

Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of
treated Sewage.

The receiving stream(s), Big Run, is located in State Water Plan watershed 12-A and is classified for Cold Water Fishes,
aquatic life, water supply and recreation. The discharge is not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.024 MGD.
Mass (lb/day) Concentration (mg/l)

Average Daily Average Instant.
Parameters Monthly Maximum Minimum Monthly Maximum
Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Dissolved Oxygen XXX XXX 5.0 XXX XXX XXX
Total Residual Chlorine XXX XXX XXX 0.5 XXX 1.6
CBOD5 XXX XXX XXX 25 XXX 50
Total Suspended Solids XXX XXX XXX 30 XXX 60
Fecal Coliform (CFU/100 ml)

May 1 - Sep 30 XXX XXX XXX 200
Geo Mean

XXX 1,000

Oct 1 - Apr 30 XXX XXX XXX 2000
Geo Mean

XXX 10,000

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
717-705-4732.

The EPA Waiver is in effect.

PA0046302, SIC Code 4941, PA American Water, 800 West Hersheypark Drive, Hummelstown, PA 17033. Facility
Name: PA American Water Hershey. This existing facility is located in South Hanover Township, Dauphin County.

NOTICES 5565

PENNSYLVANIA BULLETIN, VOL. 41, NO. 42, OCTOBER 15, 2011



Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of
treated.

The receiving streams, Swatara Creek and Manada Creek, is located in State Water Plan watershed 7-D and is
classified for Warm Water Fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public
water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.2 MGD.
Mass (lb/day) Concentration (mg/l)

Average Daily Average Daily Instant.
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Flow (MGD) Report Report XXX XXX XXX XXX

XXX XXX 6.0 XXX XXX 9.0
Total Residual Chlorine XXX XXX XXX 0.5 XXX 1.6
Total Suspended Solids Report Report XXX 30 60 75
Total Aluminum Report Report XXX 4.0 8.0 10
Total Iron Report Report XXX 2.0 4.0 5.0
Total Manganese Report Report XXX 1.0 2.0 2.5

The proposed effluent limits for Outfall 002 are based on a design flow of 0.2 MGD.
Mass (lb/day) Concentration (mg/l)

Average Daily Average Daily Instant.
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Total Residual Chlorine XXX XXX XXX 0.37 XXX 1.22
Total Suspended Solids Report Report XXX 30 60 75
Total Aluminum Report Report XXX 4.0 8.0 10
Total Iron Report Report XXX 2.0 4.0 5.0
Total Manganese Report Report XXX 1.0 2.0 2.5

The proposed effluent limits for Outfall 003 are based on a design flow of 0.00 MGD.
Mass (lb/day) Concentration (mg/l)

Average Daily Average Daily Instant.
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Flow (MGD) XXX Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Total Residual Chlorine XXX XXX XXX XXX Report XXX

The proposed monitoring requirements and, where appropriate, effluent limits for implementation of the Chesapeake
Bay Tributary Strategy are as follows for Outfall 002.

Mass (lbs) Concentration (mg/l)
Monthly

Parameters Monthly Annual Minimum Average Maximum
Kjeldahl—N Report XXX XXX Report XXX
Nitrate-Nitrite as N Report XXX XXX Report XXX
Total Nitrogen Report Report XXX Report XXX
Total Phosphorus Report Report XXX Report XXX

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
717-705-4732.

The EPA Waiver is in effect.

Northcentral Regional Office: Regional Water Management Program Manager, 208 W Third Street Suite 101,
Williamsport, PA 17701-6448, Telephone: 570.327.3664.

PA0111759, Industrial Waste, SIC Code 2011, Cargill Meat Solutions Corp, PO Box 188, Wyalusing, PA 18853-0188.
Facility Name: Cargill Meat Solutions Corp. This existing facility is located in Wyalusing Township, Bradford County.

Description of Existing Activity: The application is for a renewal of an NPDES permit for an existing discharge of
treated Industrial Waste.

The receiving stream(s), Wyalusing Creek, is located in State Water Plan watershed 4-D and is classified for, aquatic
life, water supply and recreation. The discharge is not expected to affect public water supplies.

5566 NOTICES

PENNSYLVANIA BULLETIN, VOL. 41, NO. 42, OCTOBER 15, 2011



The proposed effluent limits for Outfall 001 are based on a design flow of 0.528 MGD.
Mass (lb/day) Concentration (mg/l)

Average Daily Average Daily Instant.
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Flow (MGD) Report Report XXX XXX XXX XXX
pH (S.U.) XXX XXX 6.0 XXX XXX 9.0
Total Residual Halogens XXX XXX XXX 0.5 XXX 1.6
BOD5 368 737 XXX Report Report XXX
Total Suspended Solids 439 877 XXX Report Report XXX
Total Dissolved Solids Report Report XXX Report Report XXX
Oil and Grease 74 148 XXX 15 30 30
Fecal Coliform (CFU/100 ml) XXX XXX XXX XXX XXX 400
Nitrate-Nitrite as N XXX XXX XXX Report XXX XXX
Nitrate-Nitrite as N Report

Total Mo
XXX XXX XXX XXX XXX

Total Nitrogen XXX XXX XXX 134 194 XXX
Total Nitrogen

Effluent Net Report
Total Mo

XXX XXX XXX XXX XXX

Total Nitrogen Report
Total Mo

XXX XXX 134 194 XXX

Total Nitrogen XXX Report
Total Annual

XXX XXX XXX XXX

Total Nitrogen
Effluent Net (Interim) XXX Report

Total Annual
XXX XXX XXX XXX

Effluent Net (Final) XXX 19483
Total Annual

XXX XXX XXX XXX

Ammonia-Nitrogen XXX XXX XXX 4.0 8.0 XXX
Ammonia-Nitrogen Report

Total Mo
XXX XXX XXX XXX XXX

Ammonia-Nitrogen XXX Report
Total Annual

XXX XXX XXX XXX

Total Kjeldahl Nitrogen XXX XXX XXX Report XXX XXX
Total Kjeldahl Nitrogen Report

Total Mo
XXX XXX XXX XXX XXX

Total Phosphorus XXX XXX XXX Report XXX XXX
Total Phosphorus

Effluent Net Report
Total Mo

XXX XXX XXX XXX XXX

Total Phosphorus Report
Total Mo

XXX XXX XXX XXX XXX

Total Phosphorus XXX Report
Total Annual

XXX XXX XXX XXX

Total Phosphorus
Effluent Net (Interim) XXX Report

Total Annual
XXX XXX XXX XXX

Effluent Net (Final) XXX 1218
Total Annual

XXX XXX XXX XXX

In addition, the permit contains the following major special conditions:
• Chesapeake Bay Nutrient Requirements
• Chemical Additives Usage
You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at

570-327-3693.
The EPA Waiver is not in effect.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481

Permit No. 1011401, Sewage, Evans City Water & Sewer Authority, 204 B. South Jackson St., Evans City, PA
16033. Facility Name: Evans City STP. This facility is located in Jackson Township, Butler County.

Description of Existing Activity: The applicant is proposing to replace the existing activated sludge/extended aeration
treatment process with an SBR treatment process.

The improvements project will consist of the following major elements:

• The construction of a new plant headworks equipped with an automated bar screen and a grit removal unit.

• The installation of two extended aeration SBR tanks

NOTICES 5567

PENNSYLVANIA BULLETIN, VOL. 41, NO. 42, OCTOBER 15, 2011



• The installation of a UV disinfection unit
• The installation of an aerated sludge holding tank

III. WQM Industrial Waste and Sewerage Applications under The Clean Streams Law

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Phone:
717-705-4707.

WQM Permit No. 6675059 Amendment 11-1, Sewerage, Antietam Valley Municipal Authority, 502 Butter Lane,
Reading, PA 19606-1604.

This proposed facility is located in St. Lawrence Borough and Exeter Township, Berks County.
Description of Proposed Action/Activity: Re-rate of existing sewage treatment hydraulic capacity to 2.45 mgd.

IV. NPDES Applications for Stormwater Discharges from MS4

V. Applications for NPDES Waiver Stormwater Discharges from MS4

VI. NPDES Individual Permit Applications for Discharges of Stormwater Associated with Construction
Activities

Northeast Region: Watershed Management Program Manager, 2 Public Square, Wilkes-Barre, PA 18711-0790
Monroe County Conservation District: 8050 Running Valley Road, Stroudsburg, PA 18360, 570-629-3060.

NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI024511006 Arcadia North Land, LLC
101 E. Erie St.
Suite 810
Chicago, IL 60611

Monroe Coolbaugh Township Hawkey Run,
HQ-CWF, MF

Northcentral Region: Watershed Management Program Manager, 208 West Third Street, Williamsport, PA 17701
Clearfield County Conservation District: 650 Leonard Street, Clearfield, PA 16830, (814) 765-2629

NPDES
Permit No.

Applicant Name &
Address County Municipality

Receiving
Water/Use

PAI041711003 Eagle Environmental II LP
354 Alexander Spring Rd Ste 3
Carlisle PA 17015

Clearfield Chest Township Pine Run
EV, MF
Chest Creek
CWF, MF

VII. List of NOIs for NPDES and/or Other General Permit Types

PAG-12 CAFOs
PAG-13 Stormwater Discharges from MS4

STATE CONSERVATION COMMISSION
NUTRIENT MANAGEMENT PLANS RELATED TO APPLICATIONS FOR

NPDES PERMITS FOR CAFOs
The State Conservation Commission has taken the following actions on previously received applications for nutrient

management plans under 3 Pa.C.S. Chapter 5, for agricultural operations that have or anticipate submitting applications
for new, amended or renewed NPDES permits or NOIs for coverage under a general permit for CAFOs under 25 Pa. Code
Chapter 92a. This notice is provided in accordance with 25 Pa. Code Chapter 92a and 40 CFR Part 122, implementing
The Clean Streams Law and the Federal Clean Water Act.

Persons aggrieved by an action may appeal under 3 Pa.C.S. § 517, section 4 of the Environmental Hearing Board Act
(35 P. S. § 7514) and 2 Pa.C.S. §§ 501—508 and 701—704 (relating to Administrative Agency Law) to the Environmental
Hearing Board, Second Floor, Rachel Carson State Office Building, 400 Market Street, P. O. Box 8457, Harrisburg, PA
17105-8457, (717) 787-3483. TDD users should contact the Environmental Hearing Board (Board) through the
Pennsylvania AT&T Relay Service at (800) 654-5984. Appeals must be filed with the Board within 30 days of publication
of this notice in the Pennsylvania Bulletin. Copies of the appeal form and the Board’s rules of practice and procedure may
be obtained from the Board. The appeal form and the Board’s rules of practice and procedure are also available in Braille
or on audiotape from the Secretary of the Board at (717) 787-3483. This paragraph does not, in and of itself, create a
right of appeal beyond that permitted by applicable statutes and decision law.

For individuals who wish to challenge actions, appeals must reach the Board within 30 days. A lawyer is not needed to
file an appeal with the Board.

Important legal rights are at stake, however, so individuals should show this notice to a lawyer at once. Persons who
cannot afford a lawyer may qualify for pro bono representation. Call the Secretary of the Board at (717) 787-3483 for
more information.

5568 NOTICES

PENNSYLVANIA BULLETIN, VOL. 41, NO. 42, OCTOBER 15, 2011



NUTRIENT MANAGEMENT PLAN—PUBLIC NOTICE SPREADSHEET

Agricultural Operation
Name and Address County

Total
Acres

Animal
Equivalent

Units
Animal

Type

Special
Protection

Waters (HQ
or EV or NA)

Renewal/
New

Noah W. Kreider & Sons LLP
1461 Lancaster Rd
Manheim, PA 17545

Lancaster 1600 10986.76 Layers/
Pullet/Dairy

NA Renewal

Lesher’s Poultry
1153 Swamp Fox Rd.
Chambersburg, PA 17202

Franklin 2304.1 1001.6 Poultry NA Renewal

PUBLIC WATER SUPPLY (PWS)
PERMITS

Under the Pennsylvania Safe Drinking Water Act (35
P. S. §§ 721.1—721.17), the following parties have applied
for PWS permits to construct or substantially modify
public water systems.

Persons wishing to comment on permit applications are